For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 1 of 16

2600h UT-26150
Carburetor / Air Cleaner

..\““““nmu_ ]
““_m“\Uv .NN/ )
O 2/ \ A
P 2"\ A
.. nnlnllnnu..", \l - \
YV \ S/
/ /S .ﬁ ﬁ __mm \ ““ ,\\“\ /A
( a AJ/ / ““. I \\l
_“ = .._\ rJ Y ,_ .n.
) AEEN \ v, u\ \}_
Ay m_n .w (Co)V
.""nnnnnn..n H“” __\\\ .._ m'/ ry. ‘.n\
L& o o
0 - . _
\\Aww r— ‘““_1 \ ﬁ

/ @

\\lllll ﬂJ__....l

pe uw
m_..- )
mm._‘ W/

\!... ‘
,
\
N

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

2600h UT-26150

Carburetor / Air Cleaner

Page 2 of 16

Ref#  Part Number Qty S/P/F  Description
1 07752 1 SCREW & WASHER Torque Specs: 35-45
In/Lbs; 4-5 Nm
2 07754 1 LABEL, NAME
3 07751 1 COVER, AIR CLEANER
4 07753 1 NUT
5 DGO07750 1 ELEMENT AIR CLEANER
6 07749 2 SCREW & WASHER Torque Specs: 35-45
In/Lbs; 4-5 Nm
7 07748 1 BRACKET
8 0797030 1 CASE, CLEANER
9 A0797094 1 CARBURETOR ASSY
10 0797033 1 GASKET, CARBURETOR
11  GMO002804 2 SCREW & WASHER Torque Specs: 35-45
In/Lbs; 4-5 Nm
12 0797032 1 INSULATOR
13 07741 1 GASKET INSULATOR

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 3 of 16

2600h UT-26150

Cutters & Handles

/ w - Gorm QWAN. -||\ \{-Ammwm

—f YN
- —] /
-
A
A
,,,,,,”,
WAL
W
\\ ,,2
W
\ ”I”/
w0’ ,,//l//
@\
AN
\ ,/,//
\ ,/,/
,,/ Vi
/Kv\\
B— o
/ -
mummmwua L‘n.“mmmww.ﬂlkﬂ \..m-lkﬂw ‘ \An \&w \\\\
.TANJ\}Q J) Yvy «Jxﬂ‘x
L4\ \
[ A-/ i‘ JL m“

\ / /,
“-;-...--f;[-~uﬂ,._c‘,.CJ.\]c-nA,_D\L rM”Jr‘zﬁw._unw_\\\. pu
R T TaVaTa v sV a Vet VeV 12V

AMJ M.J ﬂr
@ & AR -
ﬂw _ﬂl —— .._WV -~ _AW“ P \\|\

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

2600h UT-26150 Page 4 of 16
Cutters & Handles
Ref#  Part Number Qty S/P/F  Description
A0797093 1 HANDLE ASSY.
1 0797075 1 /P THROTTLE LEVER ASSY.
2 0797076 1 BRACKET
3 0797077 1 HANDLE
4 0797078 1 ABSORBER
5 0797081 2 WIRE BAND
6 0797080 2 /P SOCKET SCREW (M5 X 45) Torque Specs:
25-35 In/Lbs; 2.8-4.0 Nm
7 0797079 2 LOCK WASHER (M5)
8 0797082 6 /P HEX NUT (M6) Torque Specs: See Owners
Manual literature
9 0797083 2 WASHER (M6)
10 A0797084 1 HANDLE ASSY
11 0797085 1 PROTECTOR
12 0797086 1 CUTTER GUIDE
13 0797087 1 CUTTER BLADE (B)
14 0797088 1 CUTTER BLADE (A)
15 0797089 4 STEP BOLT (SHORT) Torque Specs: See
Owners Manual literature
16 0797090 5 CUTTER WASHER
17 0797091 1 STEP BOLT (LARGE) Torque Specs: See
Owners Manual literature
18 0797092 1 COVER

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 5 of 16

2600h UT-26150
Engine Internal

.ua

<h

"™

Q
/

.lll-

=
=

\
©0

‘-mhwm

[

\

\
™\
o N

A\-\

~

.

£

f/./M m

4
_A '

“,

/

/

Nw.

o

“\

~
I/I
"~

/

T

T ——
. S _
"~
“ A v
III\

Ty

WWW.mymowerparts.com




For Green Machine Parts Call 606-678-9623 or 606-561-4983

2600h UT-26150
Engine Internal

Page 6 of 16

Ref#  Part Number Qty S/P/F  Description
1 07722 1 GUARD, PLUG
2 07723 1 SCREW & WASHER Torque Specs: 35-45
In/Lbs; 4-5 Nm
3 0797028 1 /P COVER, TOP
4  A07889 1 CYLINDER ASSY.
5 07718 1 GASKET, CYLINDER
6 07720 2 BOLT, STUD
7 07719 4 BOLT & WASHER Torque Specs: 35-45
In/Lbs; 4-5 Nm
8 A07891 1 PISTON ASSY
9 07733 2 RING, TOP
10 1 PIN, PISTON
11 2 CLIP, PISTON PIN
12 0797029 1 CRANKSHAFT ASSY.
13 GM071410 1 /P BEARING, NEEDLE
14 07708 1 /P OIL SEAL
15 0797024 1 CASE, STARTER
16 GMO071009 2 BEARING, BALL
17 07709 2 PIN, DOWEL
18 0797023 1 CASE, DRIVE
19 GMO002805 3 SCREW, PAN HEAD Torgque Specs: 35-45
In/Lbs; 4-5 Nm
20 GM081502 1 S OIL SEAL
21 0797025 1 NOSE
22 0797026 1 /P CASE, FAN
23 07714 4 BOLT & WASHER Torque Specs: 35-45
In/Lbs; 4-5 Nm
24 0797027 1 CLAMP

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 7 of 16

2600h UT-26150

Fuel Tank

N

—,

-

w

DHHH ) o u
:\_ m m

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

2600h UT-26150 Page 8 of 16
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 A0797034 1 FUEL TANK ASSY.
2 07784 1 CAP ASSY.,TANK
3 0797039 1 GROMMET
4 0797035 2 JOINT
5 0797040 2 CLIP
6 0797041 1 LINE, FUEL
7 0797038 1 LINE, FUEL
8 0797037 1 BUSH
9 0797036 1 HOSE, SUCTION
10 07793 1 FILTER, FUEL
11 0797042 3 SCREW & WASHER Torque Specs: 35-45
In/Lbs; 4-5 Nm
12 0797043 2 PAD
13 0797044 1 BRACKET, TANK

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 9 of 16

2600h UT-26150

Gear Case

nv.. ’

w:,;
A\_,___ulm_% .o

MW

/ﬂwv ,k /N ,
A” TS
® B L

l
,

\ N\ mrcaa ‘V

\ﬁm,m,?umeV\\
) \\\\H‘\\ -«
m/ A,, /
// /// y—— ‘0 %w-...i ~
-am‘., AR // / \Aa“lllll.._nnv
{RE \ A=
‘,..mm“ yrv \ \ mw““mmx“v
\ ,v...s,..u e -—
/ ...f\ .”,.,VI B> u\// o L
[ P M= @
/, AN \ ) \ %
\
\
v \ e e ©
e N
mmmmw,ﬂ A\ ,/ \mq\undnwv
o .hnn.lllﬁm v. // \ oL NA /s
N = // 41_ ..luuumnft\\ - e
e Y // “ \mmuv o
n-l. o e 2128 e e e e e ‘ﬂrk“h# / - 7 \\ Ahur V mmv
L& I N llw
N e m v 17 // \ n
N\ o\ —
m v /r\m /e /// f /
/7 // // ) \\\\H P
/ \\\\“\\ o
/(v M\\ -~

,Amw.. _7”

|1H””'_mnumulllj /
m A.\) Nwm;v%/
( k/l\l\\lll.\\xll / -

/
// ,,,A”

© .\ ,.v. ”WV

-

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

2600h UT-26150

Page 10 of 16

Gear Case
Ref#  Part Number Qty S/P/F  Description
1 0797048 1 ENGINE BASE
2 0797008 4 SOCKET SCREW Torque Specs: 35-40
In/Lbs; 4.0-4.5 Nm
3 A0797050 1 CLUTCH ASSY.
4 0797007 1 FLAT SCREW Torque Specs: 35-40 In/Lbs;
4.0-4.5 Nm
5 0797052 1 CLUTCH DRUM
6 0797053 1 GEAR CASE
7 0797054 1 SCREW (M6 X 10) Torque Specs: 25-35
In/Lbs; 2.8-4.0 Nm
8 0797055 1 WASHER, FLAT
9 0797009 4 SOCKET SCREW Torque Specs: 35-40
In/Lbs; 4.0-4.5 Nm
10 0797057 1 BEARING
11 0797058 3 /P BEARING
12 0797059 1 PACKING
13 0797060 1 GEAR
14 0797061 1 PINION
15 0797062 2 SOCKET SCREW (M5 X 10) Torgue Specs:
25-35 In/Lbs; 2.8-4.0 Nm
16 0797063 4 SOCKET SCREW (M X 40) Torque Specs:
35-40 In/Lbs; 4.0-4.5 Nm
17 0797064 1 CAM CASE COVER
18 0797065 2 FLAT SCREW (M5 X 10) Torque Specs:
25-35 In/Lbs; 2.8-4.0 Nm
19 0797066 1 FIXING PLATE
20 0797067 2 CAM ROD
21 0797068 2 FELT PACKING
22 0797069 1 CAM PUSH SCREW Torque Specs: 35-40
In/Lbs; 4.0-4.5 Nm
23 0797070 1 CAM
24 0797071 2 HEX BOLT (M5 X 30) Torque Specs: 25-35
In/Lbs; 2.8-4.0 Nm
25 0797072 1 SLIDE PLATE
26 0797073 1 CAM CASE
27 0797074 2 FLANGE NUT (M6) Torque Specs: 25-35

In/Lbs; 2.8-4.0 Nm

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 11 of 16

\

Ay

WWW.mymowerparts.com

2600h UT-26150
Ignition



For Green Machine Parts Call 606-678-9623 or 606-561-4983

2600h UT-26150

Page 12 of 16

Ignition
Ref#  Part Number Qty S/P/F  Description
1 0797045 1 ROTOR
2 07736 1 MODULE, IGNITION
3 07738 1 GROMMET
4 0797047 1 WIRE, LEAD
5 07737 1 /P CAP, PLUG
6 07739 1 CAP, PLUG
7 GM190036 1 /P SPARK PLUG
8 GMO052804 1 /P NUT, CONICAL Torque Specs: 69-87 In/Lbs;
7.8-9.8 Nm
9 GMO030104 2 BOLT & WASHER Torque Specs: 35-45

In/Lbs; 4-5 Nm

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 13 of 16

2600h UT-26150

Muffler

&
R
N N\ /

\1A
\;/ ,””” JI V‘-_.PJL /”WV I”
\\ /, W )N\
A )
W -,..w,
( / =
Q
- /”//m””/// / Al \ V Pv.
NI A\ WD S
.L\ \“u,_..\ /ﬂ.hu““\““. m
5
oy N\ M
W< \\.../{D A
,/ / ! oz \\l_ IV m
/\ P , w.v
/ 74 Au \ y
VA 2N N /
\ “\ N - \.. \ m
/ \“\ Ve e ._
/4 vy / -
A \“\ \ \\ g’ /
,“\\ m ““__ /
N_h/ \ = \-HHU“\
PN,
o™
.\\\\\\\\\.\\‘
= A \\




For Green Machine Parts Call 606-678-9623 or 606-561-4983

2600h UT-26150

Page 14 of 16

Muffler
Ref#  Part Number Qty S/P/F  Description

1 0797046 1 GASKET, MUFFLER

2 A07894 1 /P MUFFLER ASSEMBLY

3 07761 2 SCREW & WASHER Torgque Specs: 35-45
In/Lbs; 4-5 Nm

4 07758 1 PIPE, TAIL

5 07759 1 S  GASKET, MUFFLER

6 GMO050069 2 NUT, FLANGE Torque Specs: 35-45 In/Lbs;
4-5Nm

7 07762 1 S COVER, MUFFLER

8 07763 1 SCREW & WASHER Torque Specs: 35-45

In/Lbs; 4-5 Nm

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 15 of 16

ﬂunﬂui\\

-
T INN

oo

’

WWW.mymowerparts.com

2600h UT-26150

Starter



For Green Machine Parts Call 606-678-9623 or 606-561-4983

2600h UT-26150

Page 16 of 16

Starter
Ref#  Part Number Qty S/P/F  Description
1 A0797012 1 STARTER ASSEMBLY
2 0797013 1 SPRING, SPIRAL
3 0797014 1 PULLEY
4 0797015 1 SPRING, RETURN
5 0797016 1 SPRING, FRICTION
6 0797017 1 RATCHET
7 0797018 1 PLATE, FRICTION
8 0797019 1 SCREW Torque Specs: 35-45 In/Lbs; 4-5
Nm

9 0797020 1 ROPE, STARTER

10 0797021 1 GRIP

11 0797022 4 SCREW & WASHER Torgque Specs: 35-45

In/Lbs; 4-5 Nm

WWW.mymowerparts.com



